A Review of Separation Technologies for Salty Wastewater
Reduction in the Dairy Industry

G. Q. Chen?, S. L. Gras'?, S. E. Kentish'*

! The ARC Dairy Innovation Hub, Department of Chemical and Biomolecular Engineering,
University of Melbourne, Victoria 3010, Australia.

2 The Bio21 Molecular Science and Biotechnology Institute, The University of Melbourne,
Victoria 3010, Australia

Keywords: Wastewater, dairy, salt, desalination, separation, membranes.

*Corresponding Author
Tel: +61 3 8344 6682
Fax: +61 3 8344 4153

E-mail address: sandraek@unimelb.edu.au



mailto:sandraek@unimelb.edu.au

ABSTRACT

The wastewater discharged by cheese manufacturing processes is highly saline. This waste is
generated from whey demineralisation, chromatography and Clean-In-Place processes. Salty effluent
[...]
health of the surrounding community have reduced the long term utility of evaporation lagoons for
high salinity wastewater treatment no longer a permanent solution.

(2) Thermal Desalination (Evaporative Processes)

Solar distillation was first invented many hundreds of years ago to recover fresh water from a saline
source (22). Heat from the sun causes evaporation of water and this pure water is condensed directly
on a nearby colder surface. Large scale production of water cannot be achieved by simple solar
distillation technology, however, due to the growth of algae on the colder surface and the dependence
of the process on constant solar radiation intensity.

Advanced thermal dewatering systems use thermal energy (which can be generated from solar power
systems or other energy sources) to ‘boil’ the salty water in a very similar manner. These evaporators
often integrate mechanical vapour re-compression (MVR) to reduce energy requirements. In this
case, the steam generated from evaporation is re-compressed to a higher pressure, either in a
compressor or via a steam ejector, allowing it to be re-used as a heating medium in the original
evaporator. The condensate is passed through a heat exchanger for preheating the feed wastewater
before being collected (23). Alternatively, in multiple effect distillation (MED), vapour from an initial
evaporator is used to provide the latent heat for evaporation in a second evaporator, which operates
at a lower pressure and temperature. The vapour produced in the second effect is then used in the
same manner in a third evaporator and so on.

Multi-stage flash (MSF) distillation systems consist of a similar series of evaporators with each
operating at a lower pressure and temperature than the preceding one (24). Salty water at high
pressure is fed to the top half of the last stage of the system and is heated as it moves through the
stages, exiting from the first stage. The temperature of this stream is then raised to near the saturation
temperature in a brine heater, before it enters the bottom part of the system through a sequence of
orifices. These restrictions reduce the stream pressure and hence cause the solution to flash into
steam during each distillation stage. The vapour produced enters the top half of the system through
demisters, where it condenses in a heat exchange with the incoming feed (22). The major advantage
of this system is the isolation of heat transfer from evaporation, which can effectively minimize the
risk of scaling.

Depending on the evaporator type, the design and the number of stages, commercial thermal
evaporation systems can typically produce up to ten times the mass of water vapor than the mass of
input steam used (22, 24, 25). It is recommended, however, that thermal evaporators are only used
for salt concentrations between 70,000 ppm to 170,000 ppm (8). Use at higher salt concentrations
may be possible but is restricted by the increasing boiling points of the concentrated solutions; the
need for expensive metals that can tolerate the combination of high temperature and high chloride
concentrations; and high risk of scaling from precipitating salts, such as the calcium phosphate present
in dairy brines.

Page 7



(3) Thermal Crystallisers

In areas where the construction cost of solar evaporation lagoons is high, solar evaporation rate is low
and deep well injection treatment is unfeasible or costly (26), thermal crystallisers have been used to
concentrate brine reject from desalination plants. Very similar in design to thermal evaporators,
thermal crystallisers are designed to maximize the removal of water to reduce the concentrate volume
and to recover valuable products from highly saline feed water (100,000 — 200,000 mg/L total solids
(27)). As above, mechanical vapour recompression and multiple effects can be used to increase energy
efficiency. A slip stream is taken off from the concentrating liquor for crystal harvesting by a solid-
liquid separation device (typically a centrifuge or automatic pressure filter) (27).

For dairy applications, crystallisation effects are normally used for the production of lactose (28). In
dealing with dairy salty waste streams, however, more than one salt is usually present. This
complicates the design and operating parameters for the crystallisers. As the solution is concentrated
over time, the composition and size of the crystals vary significantly because more soluble
components start to precipitate. The size of the crystals also decreases, as mixed salts are produced.
Foaming, scaling and corrosion are common issues for mixed salt crystallisers, due to the presence of
fine crystals, organics, poor pH control, high chloride concentration and soluble impurities. The
solubility of calcium phosphate has been shown to be impacted by the presence of lactose and sodium
chloride, as well as organic acids and anions (29). In such a multi-salt system, selective crystallisation
cannot be achieved during crystallisation of dairy effluent brine (30). In general, higher capital and
operating costs of the unit are also required compared to pure salt applications (27).

(4) Spray Dryers

One alternative to dewater a pre-concentrated stream (e.g. the brine stream produced by a brine
concentrator) is spray drying. As illustrated in Figure 1, this consists of three processing steps (31):

e The liquid suspension feed is converted into tiny droplets by using rotary or nozzle atomizers;

e The atomized fine droplets contact with hot air for drying of the individual droplets into solid
particles inside a drying chamber;

e The dried powder is partly collected from the base of the drying chamber and partly from the
separation equipment (typically a cyclone separator) from the spent drying air.

Page 8



FEED =i
TO EXHAUST

ATOMIZER

DRYING
I"’ CHAMBER —
CYCLONE
HOT AIR SEFARATOR 1 GGING
MOIST AIR FLONE

7
y

== PRODUCT CONVEYING ==p
PRODUCT DISCHARGE

Figure 1: A typical spray drying operation utilizing a centrifugal atomizer and a cyclone separator
((32), reproduced with permission from RSC).

GEA Niro and SPX are among the several commercial spray dryer manufacturers that have developed
spray drying units for dairy applications in producing infant formula, milk powder, concentrated whey
and lactose. Spray dryers are integrated as part of GEA’s Zero Liquid Discharge (ZLD) solutions in
handling small quantities of wastewater (33).

If the formation of salt crystals in a suspension can be selective, a spray drying process is suitable for
salt recovery from saline waste streams, because it can be tailored to control product properties, such
as particle size distribution, bulk density, residual moisture content and particle shape (8). Spray dryer
costs, however, are significantly affected by the chemistry of the liquid suspension fed from the brine
concentrator, as it determines the construction materials required and the configuration of the spray
dryer unit (34). Spray dryers are more cost effective than brine crystallisers at flowrates below 2.3
m3/hr (34, 35).

(5) The SAL PROC approach

A patented ZLD process by Geo-Processors USA, Inc. (Glendale, California) called SAL-PROC™ has been
assessed by a number of brine management projects (9, 26, 36). It is an integrated system that claims
to selectively extract the dissolved elements from salty water in the form of valuable salts and
chemical compounds (mineral, slurry, and liquid forms) (37). The relevant patent (38) indicates that
the process involves reacting the brine with either calcium oxide or calcium hydroxide to precipitate
a solid, calcium carbonate, calcium sulphate (gypsum) or magnesium hydroxide, dependent upon the
feedwater type. This first product is saleable. The remaining brine is evaporated to promote the
formation of a further precipitate, predominantly sodium chloride and a mother liquor. The remaining
mother liquor must be processed by classical means i.e. either a solar evaporation pond or a thermal
crystalliser.

The approach classifies the saline feed into seven types (Table 2). Type 6 is the most relevant to
dairy systems. A typical flowsheet, said to apply to wastewater Types 2, 4, 5, 6 or 7 is provided in
Figure 2 below. The high level of organic components and the relatively low levels of magnesium,

Page 9



carbonate and sulphate in dairy effluents will require substantial modifications to this technology.

Therefore, despite this technology exists for almost a decade, it has yet to be used for any dairy

applications.

Table 2: The Classification of Saline Water into seven types, used by the SAL-PROC Process,

reproduced from (38).

Type TDS Cl/HCO* Cl /S04 mol.
(g9/L) mol.
1 1to 60 <2 >1
2 1to 15 >2 >1
3 1to 15 >2 <1
4 >15, <60 >5 >7
5 >15, <60 >5 <7
6 >60 >5 >9
7 >60 >5 <9

SALINE EFFLUENT

LIME
—
REACTION
SOLID-LIQUID | g yrR GYPSUM -
SEPARATION | MAGNESIUM HYDROXIDE
[ CaS04.2H20+Mg(OH)2 ]
PARTIALLY |q
PROCESSED LIME
WATER v pu
(OPTIONAL) | REACTION 2
-
T
[ SoLID-LIQUID
(OPTIONAL) | SEPARATION |—uRRY WASHING |
am.\gR DEWATERING
|
|l EVAPORATION |
CRYSTAL DRYING
v SLURRY
{ CRYSTALLIZATION | MAGNESIUM
- HYDROXIDE
BITTERN SEPARATION [Mg(OH)2]
CALCIUM DEHE%?,?J('BON &
CHLORIDE
LiQuID SODIUM CHLORIDE
[CaCl2] [NaCl]

Figure 2: Typical process route for the SAL-PROC process (adapted from (38)).

Page 10



2.1.2 lon Exchange

An ion exchange process removes minerals from solution by absorbing them to beads of polymeric
resin that contain fixed charge groups. lons passing through a packed bed of beads are adsorbed to
the fixed charge groups. Once the resin beads are saturated with ions, they are regenerated using acid
(for cation resins), alkali (for anion resins) or a brine solution. The absorbed ions desorb into the
solution hence producing a waste brine stream. In desalination applications, ion exchange has been
applied as a pre-treatment process to remove water hardness (i.e. calcium, magnesium and other
polyvalent cations). This process uses a cation resin initially loaded with Na+ cations. As water passes
through the resin bed, the resin absorbs Ca?* and Mg?* and in exchange releases Na+, hence reducing
the water hardness. Based on similar concepts, ion exchange has been used in the dairy industry for
whey demineralisation. lon exchange technology alone is not considered suitable for salty waste
stream management but potentially can be used as a pre-treatment step.

2.1.3 Membrane Technologies

Reverse osmosis (RO), nanofiltration (NF), ultrafiltration (UF) and microfiltration (MF) are four
membrane processes commonly used in the dairy industry for selective separation of a variety of
species. These systems operate at various ranges of pressure, while the characteristics and pore sizes
of the membranes also vary. MF and UF technologies can be used as pre-treatment systems to remove
specific species and to minimise waste volume to a minimum, in order to reduce the total costs of
downstream ZLD processes (8).

(1) Nanofiltration

Nanofiltration is used for removing organics (BOD) and dissolved materials that are of a molecular
weight greater than 100-500 Da, at relatively high pressures (20-40 bar). It can also be used as a pre-
treatment unit to a RO system. Component separations in nanofiltration membranes are based on
molecular size, charge and other parameters. Most multivalent ions can be rejected but the removal
of monovalent ions by nanofiltration membranes varies between 50-90% depending on the material
and the operating parameters (39, 40).

NF membranes have been found to be efficient in polishing spent caustic CIP systems, with COD
rejection coefficients of ¥98% and recovery of up to 95% of acid or caustic. The clean permeate stream
is also ready to be reused in subsequent CIP cycles. The SelRO™ Caustic Recovery System, using SelRO
MPS-34 nanofiltration membranes, is designed by KOCH Membrane Systems to remove more than
90% of the brown-burnt coloured contaminants and COD from spent caustic or acid, accompanied by
a substantial reduction of calcium and carbonates (ineffective alkalinity) (41). Nowadays, such caustic
CIP recovery systems have been employed in many of the dairy processing facilities across Australia.

Nanofiltration has also been used in the dairy industry to desalinate dairy process streams such as
skim milk and whey, as well as their UF permeate. For example, partial demineralization (up to ~30%)

Page 11



of sweet whey can be achieved by removal of monovalent ions using an appropriate NF membrane
system. Nanofiltration was recently demonstrated in both lab scale (42) and pilot scale (43), for
removing lactic acid from acid whey, a low saline waste stream from Greek yogurt and cream cheese
manufacturing, to allow for the recovery of whey proteins and lactose in a downstream drying unit. A
process called Ultra-Osmosis® (44) was reported to selectively remove the dissolved salts from salty
whey, achieving a retentate stream close to that of normal sweet whey. The NF permeates produced
from any of the applications mentioned above, however, are brine streams that need to be treated
carefully (see Table 1 for stream characteristics of salty whey NF permeate). This means that NF
filtration is not a competent technology for treating salty waste streams alone.

(2) Reverse Osmosis

Reverse osmosis is a high pressure membrane desalination technique that is traditionally used for salt
removal from brackish water or seawater. The transport of water from low to high concentration is
governed by an osmotic pressure gradient. The pressure applied to the high salt concentration
solution overcomes the osmotic pressure and thus forces pure water to pass through the
semipermeable membrane. Like any other membrane filtration processes, reverse osmosis is also
prone to membrane scaling/fouling and membrane deterioration (45). Therefore, pre-treatment of
the feed water using appropriate technologies is essential for removing the suspended compounds,
colloids and organic matter. Water hardness is also recommended to be reduced/removed prior to
RO treatment to ensure long term stability and performance of these systems.

Applications of reverse osmosis membranes in the dairy processing industry include the concentration
of milk, whey and lactose, water polishing for evaporator condensate, demineralisation of whey and
lactose, as well as clarification (28). The operating costs for some of these applications sometimes are
prohibitively high due to the difficulty in the control and prevention of membrane scaling and fouling,
as well as high energy requirements. For instance, treating condensate water (‘polishing’) for reuse
was found to cost 30% more than using town water in one of the dairy processing plants in Victoria,
Australia (46).

(3) Patented High-Recovery Systems

Classically, the feedwater salt concentration for an RO unit ranges from 2 — 32 g/L (47). Beyond this
range, an excessive osmotic pressure must be overcome, and mineral scaling can become excessive,
making RO no long viable in terms of energy and process efficiency. Commercially available
technologies are emerging, however, that claim to be able to achieve high recovery of water from
much more highly concentrated streams, using RO systems.

Vibratory Shear Enhanced Processing (V-SEP), developed by New Logic Research, Inc. (USA) uses shear
to remove mineral scaling as it occurs. Specifically, shear is created by oscillating circular disc
membranes in a direction tangent to the membrane surface. As illustrated in Figure 3, the oscillatory
vibration reduces the level of concentration polarization by keeping the colloidal materials within the
suspension and washing them away from the membrane surface. As a result, the cake formation that
is usually observed in conventional membrane filtration systems is avoided. In turn, this reduces cake
enhanced osmotic pressure effects. V-SEP is a proprietary technology that has not been used in a large
scale brine application. A pilot scale V-SEP unit fitted with nanofiltration membranes was investigated,